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Client : Diameter : (mm) 150

Project : Height : (mm) 300

Location : Dry weight: (gr) 5000
Date : Sat. weight: (gr) 5000
B.H/T.P.NO. Condition test: sat

SAMPLE NO.

DEFORMABILITY MODULUS OF UNIAXIAL COMPRESSION
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0.000 0.002 0.004 0.006 0.008 0.010 0.012 0.014 0.016 0.018
Deformation(E)
D (mm): 150 (mm) [DRY DENSITY :  Unknown (gr/em’)
L (mm) : 300 ( mm) |Condition test: sat
UNCONFINED COMPRESSIVE STRENGTH = 2.46 (Mpa)
Es(%50)= 0.16184 (GPa) Es(%100)= " 0.20164 (GPa)
y=123 Y= 246
X = (.00760 X = 0.012_20
Confirmed by : Supervised by : Performed by :
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Client : Azmoon B.H/T.P.NO. BH-1
Project : Azmoon Depth: 0.0-2.0
Location : Tehran Sample type: Disturbed
Date : 1391.08.03 Condition test: Sat.
TRIAXTIAL COMPRESSION TEST (CU)
700
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0 200 400 600 800 1000 1200 1400 1600 1800
Stress (KPa)
C (KPa) 38.7 C' (KPa) 25.6
[0] (degree) 26.4 (p' (degree) 314
Specimen . Dia. | Height Y4 O3 (03] Loading rate| Acpmax | Max Strain | Pore Pressure
Specimen Type
No. (mm) | (mm) [ (gr/em’)| (KPa) % (mm/min) | (KPa) (%) |at Failure KPa
1 Disturbed 8 76 1.60 200 12.1 1.00 445 113 37
7 Disturbed 8 /6 1.60 400 12.1 1.00 /89 10.5 /L
3 Disturbed 38 e 1.60 600 12.1 1.00 1087 10.0 147

Confirmed by :

Supervised by :

www.AzmoonTest.com
sales@azmoontest.com

Performed by :
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Client : Azmoon B.H/T.P.NO. BH-1
Project : Azmoon Depth: 0.0-2.0
Location : Tehran Sample type: Disturbed
Date : 1391.08.03 Condition test: Sat.

TRIAXIAL COMPRESSION TEST (CU)
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Specimen . Dia. | Height Yd o3 (%) Loading rate| AGpax | Max Strain | Pore Pressure
Specimen Type
No. (mm) | (mm) (gr/cm3) (KPa) % (mm/min) | (KPa) (%) at Failure KPa
1 Disturbed 58 76 1.60 200 121 1.00 446 11.3 3
2 Disturbed 38 /6 1.60 400 121 1.00 789 10.5 /4
3 Disturbed 58 /6 1.60 600 121 1.00 1087 10.0 142
Confirmed by : Supervised by : Performed by :
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DIRECT SHEAR TEST ASTM D 3080

Client : Sample type:
Project : Condition test:
Location: B.H/T.P.NO.
Date : Depth :
Test Type : Specifice Gravity:
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shear displacement(cm) NORMAL STRESS  (Kg/cm?)
C= 007 [Kg Jem?)
¢ = 224 (Deg.)
Specimen | Dimension|  Height Yd @ (o Loading rate Bl Shear Displacement | Void ratio
No. (cm) (cm) (gr/em’) % (Kg/em®) (mm/min) (Kg/em?) (cm) e
1 10 ? 1.60 121 1.0 0.50 0.48 0.9 -1.00
2 10 2 1.60 124 20 0.50 0.91 1.0 -1.00
3 10 2 1.60 12 3.0 0.50 1.30 1.0 -1.00
Confirmed By : Supervised By : Performed By :
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Method of test: A 2] L ] T

ASTM D 2435

One-Dimentional Consolidation Test

Borehole: R5-1 Project: Pishin
Depth (m) : 0.5-2.0 Client: Abfan
Date : 91.11.03 Location: Chabahar
© (%) : 9.2% H, (cm): 2.00 G,: 2.65 0 (%) 11.4%
74 (g/em’): 175 e : 0.50 Soil Type : PI : 0%
Sample Type : Undisturbed |v] Remolded 7] Unsaturated  _] Saturated
Ceiz 0.040 Cs:: 0.016 Swelling %: 0.0 P'c:
0.4000
0.90
0.3500
0.80
0.3000
0.70
0.2500 £
_ 060 E
B 3
s 050 -— 02000 5
" T —— st
€ a0 = 9
2 - - 0.1500
S Il
> 030 I =
Aot 0.1000
020 I \ ]
0.10 , 0.0500
0.00 0.0000
0.1 1 10 100 01 1 10 100
Pressure (kg/cm?) Pressure (kg/cm?)
Load AH Void Ratio a; m, Cv
(kg/em’) (cm) e (MPa)™* (MPa)™* cm’/min
0.00 0.0000 0.501 - -
0.25 0.0020 0.500 0.060 0.040 0.0523
0.51 0.0080 0.494 0.290 0.155 0.3698
1.02 0.0120 0.485 0.324 0.118 0.0019
204 0.0170 0472 0287 0.084 0.1063
408 0.0160 0.460 0.203 0.040 0.0163
8.15 0.0270 0.440 0.151 0.034 0.1013
1631 0.0400 0.410 0.112 0.026 0.1128
8.15 -0.0020 0411 2 .
2.04 -0.0170 0.424
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PENETRATION STRENGTH (KPa)

Client : Method of Test:
Project : Max Density: 2105 Kg/m3
Location : Tehran Moisture Content: 1.25 %
B.H/T.P.NO. Condition test:
|SAMPLE NO. Date : 1.5.1378
California Bearing Ratio
3000
/"
2500 //
2000
///
. / // /
V/
500 / /
0
0.00 1.00 2.00 3.00 4.00 5.00 6.00 7.00
= 10 Blows
PENETRATION (inm) By
g 65 Blows
10 Blows per layer I 30 Blows per layer I 65 Blows per layer
Density : 1940 Kg/m’ |Density: 2024 Kg/m’® |Density : 2290  Kg/m'
[swen : %  |swen %  |swen %
(Corrected factor: 0.80 mm (Corrected factor: 0.40 mm Corrected factor: 0.40 mm
(CBR(2.54mm) : 23.04 % (CBR(2.54mm) : 2685 % CBR(2.54mm) : 3321 %
CBR (5.08mm) : 20.01 % (CBR (5.08mm) : 2262 % CBR (5.08mm) : 27.20 %
Confirmed by : Supervised by : Performed by :
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Client : Method of Test:

Project : Max Density: 2105 Kg/m3
Location : Tehran Moisture Content: 1.25 %
B.H/T.P.NO. Condition test:

SAMPLE NO. Date : 1.5.1378

California Bearing Ratio
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DRY DENSITY (Kg/m?)
Max Dry Density = 2105  Kg/m’
CBR ( at 95% Max Dry Density) = 258 %
Confirmed by : Supervised by : Performed by :
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